Installation Tools :
1.Charging pistol drill

2.A set of six angle wrench
3.Socket wrench set

Installation Accessories Package :
1.M10*15 Hexagon socket head cap screws ;
2.M5*12 Hexagon socket head cap screws ;
3.M5*20 Self tapping screws ;

4. M6 Flange nut ;

:\j o

THIS DRAWING AND SPECIFICATIONS HEREIN
ARE THE PROPERTY OF

Rakworx AND SHALL NOT BE COPIED,

x : REPRODUCED OR OwenWu 20 Jan , 2016 : :
5.M5*12 Cross recessed head screws ; REPRODUCEDOR e 33 Jan 2016 nstallation ACD1200
6.M5*8 Hexagon socket head cap screws ; OR SALE OF ITEMS WITHOUT WRITTEN instructions
PERMISSION FROM Rakworx. THIS DRAWING IS N mm
BASED UPON LATEST AVAILABLE a WO r :
INFORMATION AND IS SUBJECT TO CHANGE A 1-1 1 OF 18
] 2 @ ® /




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

| 5 D O / 3
ECN/ECO
REV. DATE Desp. Sign
10mm Allen wrench
clockwise locking
P M10*15 Hexagon socket
head cap screws
Installation Tools :
5mm and 10mm Six angle wrench
parts : Padding block
M5*12 Hexagon socket head cap screws,
M10*15 Hexagon socket head cap screws
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Align the edges
remain flat
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1:5
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A / 5*12 Hexagon socket
ﬂ/ ' ‘ head cap screws
2 Smm Allen wrench
clockwise locking
Installation Tools :
5mm Six angle wrench
Phillips screwdriver
Parts :
M5*12 Hexagon socket head cap
SCIrews
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T Installation Tools : M5*12 Cross recessead J
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Phillips screwdriver
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I M5*12 Hexagon socket head cap
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5*12 Hexagon socket head e - | - : -
cap SCrews
assembly
Installation Tools :
5mm Six angle wrench
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M5*12 Hexagon socket
nead cap screws
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Installation Tools :
5mm Six angle wrench
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Installation Tools :
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Installation Tools
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Installation Tools :
10mm Socket wrench
Parts :
M6 Flange nut
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head screws(9X) -
Installation Tools :
5mm Six angle wrench
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head screws
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